
Bill TO: Ship To: 1 Order Date:03/31/2010 CEWi"i'Fm MW!ERi&L TEST RñPORT 
SIDERTUL SA DE CV SIDERTTUL SA DE CV PO N0:GEROAU CORSA 
RFCX SID930918KÍIO 402 GRAND CENTRAL BLVD M111 Order No:3720115 

GERDAU AE6ERISTEEL 
Midlothian Mil1 

AVENIDA PRESIDEtdTE MA$ARYK MILO DISTRIBUTION CENTER Load No:1320206 
MEXICO CITY DF LRREDO TX Manifest No:2019419 ~aw.~nuunramn 300 Ward m& 
11570 MX 78645 US 

Midlothian, TX 76065 
(972) 775-8241 

SIZE GRADE LENGTH PRODVCT 
SPECIFIWTIONS W 24 X 768 / W610 X 113 932/572-50 40 1T / 12.192 M UF B-EN4.S 

ASTM A6-05a. A992-06a, A572-06 

HEAT NO: 22553460 CHEMICAJ. ANALYSXS 

C Mn P S Si Cu Ni Cr Mc Sn V Al Nb CE 
.10 .93 . O11 .O21 .26 .38 .1; .13 .O36 .O12 .O02 .O03 ,020 .32 

Yield Strenqth 
KSI MPa 

Tensile Strenqth Specimen hrea .. Elongation 
KSI MPa Sq In Sq an % Gage Lengrih 

57.4 395.8 75.6 521.2 1.020 6.58 24.6 8 In 200 m 
56.1 386.8 74.2 511.6 0.988 6.37 73.7 8 fn 200 mm 

TENSILE TEST PATIOS 

YLD/TENS 
.76 

Bend Test .XDA - 
Dia. Result % 

Al1 manufacturing processes cf this product, lncludlng electric arc MELTING and continuous CASTING, cccurred in the U.S.A. 
CMTR complies with EN 10204 3.1 

2 ' , 
"1 hereby certify that the contents of this report,are correct and accurate. Al1 tests and operations perfomed by this 
material manufacturer cr its sub-contractors, when applicable, are in compliance with the requirements of the material 
specifications and applicable purchaser desiqnated requirements." / /  
signed-q7 -6 /&-_M4~ate:hng. 02, 2310 S~gned: Date: 

Tom Harrzngton- Qualitymsurance Manager Yotary P u b l i c  (rf applicable) 
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Bill To: Ship To: 1 Order Date:03/31/2010 CERTIBIIGD MATERiñL TEST REPORT 
SIDERTUL SA DE CV SIDERTWL SA DE CV PO No:GERDAU CORSA 
RFCX SID930918KRO 402 GWLND CENTPAL BLVD Mil1 Order N0:3720115 

GERWiü -SIEL 
Midlothlan Mi11 

AVENIDA PRESIDENTE MASARYK MIL0 DISTRIBUTION CENTER LOad N0:1320206 
MEXICO CITY DE LAREDO TX Manifest N0:2019419 5 ~ 1 m u r m r r i r n n  300 ward ~ o a d  

NX 78045 US Midlothian, TX 76065 (972) 775-8241 
SIZE GRADE LENGTH PRODUCT 

SPECIFICATIONS W 24 X 761 / M610 X 113 992/572-50 40 fT 112.192 N WF BEAMS 
ASTM A6-0%. A992-36, A572-06 

HEAT NO: 22553470 CHEMICRL ANRLYSIS 

C Mn P S Si Cu Ni Cr Mo Sn V Al Nb CE 
.O8 .94 .O10 ,030 .27 .34 .O9 .12 .O30 .O11 .O02 ,003 .O21 . 3  

PHYSICAL PROPERTIES 
Yield Strength Tensile Strength Specirnen Rrea Elongation -- Bend Test - ROA 

MPa KSI MPa Sq ín ' Sq cm % Gage I.ength Dia. Result % 
55.8 384.7 73.9 509.5 0.965 6.23 24.0 8 In 200 m 
57.1 393.7 74.3 512.3 O. 988 6.37 24.7 81x1 200 twn 

TENCILE TEST PATIOS .., : ( * ~  
YLD/TENS YLD/TENS ,:tq .S,?/ 

.77 ia" 

, . 
., .i 

S' 

Al1 manufacturing processes Of this product, @cluding electric arc MELTING and co~.tinuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10204 3.1 ., . > 

certify that the contents of this report are correct and accurate. Al1 tests and operations perfomed by this 
anufacturer or its sub-contractors, when applicable, are in compliance with the reguirements of the material 
ion5 and applicable purchaser designated requirements." 

~igned&- LEZ ,&---- - -Date:Aug. 02, 2010 Signed: Date: 
Tom L. Harrington: Qualltypssurance Manarjer motary Public (if applicable) 
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0111 To: Ship To: 1 Order Date:03/31/2010 C&RTImED m S T  REPORT 
SIDERTUL SA DE CV SIDERTUL SA DE CV PO No:GERDAV CORSA a= m S T E E L  
RFCX SID930918KRO 402 GRAND CENTRAL BLVD Mil1 Order No:3720115 Midlothian Mill 
AVENIDA PRESIDENTE MASARYK MIL0 DISTRIBVTION CENTER Load N0:1320206 300 Ward Road 
MEXICO CITY DF UlREDO TX Xanifest No:2019419 Midlothian, TX 76065 
11570 MX 78045 US (972)775-8241 

srze GRADE LENGTH PRODUCT 
SPECIFIWIONS W 24 X 76f / W610 X 113 992/572-50 40 ET 1 12.192 M WF BEPMS 

AsTM A6-05a. A992-Osa, A.572-06 

HEAT NO: 22553690 

C Mn P S Si Cu Ni 

. O7 .93 .O07 .O27 .24 .29 .12 

Yield Strenath Tensile Strenqth 
KSI MPa KS 1 MPa 
55.6 383.3 72.3 498.5 
55.8 384.7 71.4 492.3 

TENSILE TEST RATIOS 

CHEMICRI. ANALYSIS 

Cr Mo sn v ~l Nb CE 
.O9 .O39 .O09 .O02 .O03 .O18 . 28  

PHYSICRI. PROPERTIES 
S~ecimen Area Elongation Bend Test 

Sq In Sq cm % Gage Length Dia. Result 
0.937 6.05 25.7 8 In 200 mm 
0.994 6.41 25.1 8 In 200 m 

Al1 manufacturing processes of this product, i#icludlng electrxc arc MELTING and continuous CASTING. occurred in the U.3.A. 
CMTR complies with EN 10204 3.1 , C ' Ii 
"1 hereby certify that the contents of this report @re correct and accurate. Al1 tests and operations performed by this 
material manufacturer or its sub-contractbrs, when applicable, are xn oompliance with the requirements of the material 
specifications and applicable purchaser designated requlrements:' 11 
Siped - d /A-=/. -Date:Aug. 02, 2010 Signed: Date: 

T f l  Harrington: Qualitypñsurance Manager Rotary Public (if applicable) 
Page: 3 of 6 



6211 To: Chip To: 1 Order Date:03/31/2010 CmTIF- WITERIAt TEST REPORT 
SIDERTUL SA DE CV SIDERTOL SA DE CV PO N0:GERüAU CORSA OERDAIJ AMeRIS'lW?.L 
RFCY SID930918KRO 402 GaVD CENTRAL BLVD Mil1 Order No:3720115 Midlothian Mil1 
AVENIDA PRESIDENTE MASARYK MIL0 DISTXIBUTION CENTER Load No:1320206 300 Ward Road 
MEXICO CITY DF LAREDO TX Manifest No:2019419 
11570 MX 78045 US 

LajlwRDAUArnmnm Midlothian, TX 76065 
(972) 775-8241 

SPECIFICATIONS 
ASTM A6-05a. A992-06a, 1572-06 

SIZE GRADE 
W 24 X 76t / W610 X 113 992/572-50 

HEAT NO: 22553820 

C Mn P S Si cu Ni 

.O7 .92 .O19 ,017 . 2 5  .34 .lo 

Yield Strenqth 
KSI MPa 

Tensile Strenath 
KSI MPa 

54.2 373.7 70.7 487.5 
55.8 384.7 71.7 494.4 

TENSILE TEST RATIOS . 
YLD/TENS YLD/TENS 
.77 .78 

LENmH PRODUCT 
40 IT / 12.192 M WF BEAMS 

W M I W .  ANALYSIS 

Cr M0 Sn V Al Nb CE 
.ll .O37 O .O02 .O04 .O19 .28 

PHYSIULL PROPERTIES 
Cvecuaen Area Elonqat~on Bend Test -- ROA - 

Sq In sq % Gage Length Dia. Result % 

O. 990 6.39 24.3 8 In 200 m 
0.949 6.12 24.1 81n 200 m 

Rll manufacturing processes o£ this product, lncludlng electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10204 3.1, c 

"1 hereby certify that the contents of this report áre correct and accurate. Al1 tests and operations performed by this 
material manufacturer or its sub-contractors, when applicable, are in compliance with the requirements of the material 
specifications and appllcable purchaser designated requirements." 

signed-&k- L / &-jz+Date:Auq. 02, 2010 Signed: Date: 
Tom L. Harrington: Quality.RSsurance Manager Notary Public (if applrcable) 
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Brll To: Ship To: 1 Order Date:03/31/2010 CñXTIFiiSiJ 
SIDERTUL SA DE CV SfDERTUL SA DE CV PO N0:GERDAU CORSA 
RFCt SID930918KRO 402 GRAND CENTRAL BLVD m 1 1  Order No:3720115 
AVENIDA PRESIDENTE MASARYK MIL0 DISTRIBUTION CENTER Load No:1320206 

~ d 1 o t h " ~ ~ F  
~úEI(DAUIMm,m 300 Ward Road 

MEXICO CITY DF LAREDO TX Manifest No:2019419 Midlothian, TX 76065 
11570 MX 78045 US (972)775-8241 

SISE GRADE LENGTH PRODUCP 
.SPECIFICATIONS W 24 X 76# / U610 X 113 992/572-50 40 FT / 12.192 M WF BEAMS 

ASTM R6-Osa, A992-Oba, A572-06 

HEAT NO: 22553840 CREMICAL ANALYSIS 

C Mn P S Si Cu Ni Cr Mo Sn V Al Nb CE 
.U8 .92 ,008 ,035 ,263 .31 .13 .O8 .O41 .O14 ,002 .O03 .U18 .29 

PRYSICAL PROPERTIES 
Yield Strenqth Tensile Strenqth S~ecimen Area Elonqation Bend Test - ROA 

KSI MPa KSI MPa Cq In sq cm 8 Gage Length Dia. Result 8 
56.7 390.9 74.0 510.2 O. 994 6.41 24.9 8 In 200 mm 
54.2 373.7 72.0 496.4 0.962 6.21 25.5 8 In 200 mm 

TENSILE TEST IULTIOS 

YLD/TENS YLD/TENS 

, ." 
A 
3 

F ,. -' 
h 

" 

Al1 manufacturing processes o£ this product, lncluding electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR camplies with EN 10204 3.1* 

"1 hereby certrfy that the contents of this report áre correct and accurate. Al1 tests and operations performed by this 
material manufacturer or its sub-contractors, when applicable, are in compliance with the requirements of the material 
specif~cations and applicable purchaser designated requirements." 1 1  
~ i g n e d d -  6 A-- -- Date:Aus. 02, 2010 Signed: Date: 

Tom L. Xarrington: QuaLity JSsurance Manager Notary Public (if applicable) 
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BilL To: Ship To: 1 Order Date:03/31/2010 CBRTIfIED mST REmR%' 
SIDERTUL SA DE CV SIDERTUL $A DE CV PO No:GERDAU CORSA 
RFC# SID930918KR.O 

oERDAn ZMgRISl'EE& 
402 GRAND CENTRAL BLVD Mil1 Order No:3720115 Midlothian Mil1 

AVENIDA PRESIDENTE MASARYK MIL0 DISTRIBUTION CENTER Load N0:1320206 300 Ward Road 
MEXICO CITY DF LAREDO TX Manifest No:2019419 
11570 MX 78045 US 

Midlothran, TX 76065 
(972)775-8241 

SIZE 
W 24 X 76R / W610 X 113 

LENGTA 
40 ET 112.192 M 

HEAT NO: 22553860 CHEMIULL ANALY SI$ 

C Mn P S Si cu ~i Cr MO Sn V AL Nb CE 
.O8 .94 .O10 .O27 .25 .34 .12 .10 .O39 .O15 .O02 .O03 ,019 . 3  

PXYSICAL PROPERTIES 

Yield Strenqth Tensile Strength Specuhen Area Elonqatlon Bend Test - ROA 
KS 1 MPa KSI MPa Sq In Sq Cm Gage Lenqth Dia. Result % 
55.7 384.0 73.0 503.3 0.995 6.42 25.3 8 In 200 mm 
54.3 374.4 72.0 496.4 O. 960 6.19 24.9 8 In 200 mm 

TENSILE TEST RATIOS &# 
YLD/TENS 
.76 x 

. 
, d 

5- E - *  
.. 

Al1 manufacturing processes of this product, Cncluding electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10204 3.1b 1 '  

"1 hereby certify that the conrents of this reportere correct and accurate. Al1 tests and operations performed by this 
materlal manufacturer or its sub-contractors, when applicable, are in compliance with the requirernents of the material 
specifications and applicable purchaser designated requirements." 

~ignedfl- L .& + -Date:Aug. 02, 2010 Signed: Date: 
Tom L. Harrington: QualitypSsurance Manager Notary Publlc (11: appllcable) 
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